Package leaflet: Information for the user
[product name] 100 mg film-coated tablets

[product name] 200 mg film-coated tablets
(cefpodoxime)
Read all of this leaflet carefully before you start taking this medicine, because it contains important information for you.
· Keep this leaflet. You may need to read it again.
· If you have any further questions, ask your doctor or pharmacist.
· This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as yours.

· If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. See section 4.
What is in this leaflet
1. What [product name] is and what it is used for
2. What you need to know before you take [product name]
3. How to take [product name]
4. Possible side effects
5. How to store [product name]
6. Contents of the pack and other information
1.        What [product name] is and what it is used for
[product name] contains a medicine called cefpodoxime. This belongs to a group of antibiotics called “cephalosporins”. 

It is used to treat infections caused by bacteria. These include infections of the:

· nose, sinuses (such as sinusitis)

· throat (such as tonsillitis, pharyngitis)

· chest and lungs (such as bronchitis, pneumonia)

· skin (such as an abscess, ulcer, infected wound, inflamed hair follicles, carbuncles, furuncles, infections around the finger nails, a type of skin infection called cellulitis)

· urinary system (such as cystitis, and kidney infections)

· the sexually transmitted infection, gonorrhoea.
2.        What you need to know before you take [product name]
Do not take [product name]:
· if you are allergic to cefpodoxime or any of the other ingredients of this medicine (listed in section 6).

· if you have had a severe allergic reaction to any other antibiotic (penicillins, monobactams and carbapenems) as you may also be allergic to [product name].

Signs of an allergic reaction include: a rash, swallowing or breathing problems, swelling of the lips, face, throat and tongue.

Do not take this medicine if any of the above applies to you. If you are not sure, talk to your doctor or pharmacist before taking [product name] film-coated tablets.

Warnings and precautions

Talk to your doctor or pharmacist before taking [product name] if you:

· have ever had colitis;

· have kidney problems.

If you are not sure if any of the above applies to you, talk to your doctor or pharmacist before taking this medicine.
Other medicines and [product name] 
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines.
In particular, tell your doctor if you are taking any of the following: 

· antacids (used to treat indigestion);

· medicines for treating ulcers (such as ranitidine or cimetidine);

· water tablets or injections (diuretics) used to increase the flow of your water (urine);

· aminoglycoside antibiotics (used to treat infections);

· probenecid (used with a medicine called cidofovir to stop kidney damage);

· coumarin anti-coagulants such as warfarin (used to thin the blood);

Take antacids and / or anti-ulcer medicines (such as ranitidine and cimetidine) 2-3 hours after [product name]. Your doctor knows about these and will change the treatment if he or she considers it necessary.

Tests

If you require any tests (blood, urine or diagnostics), while taking this medicine, please make sure that your doctor knows that you are taking [product name].

[product name] with food, drink and alcohol
You should always take [product name] film-coated tablets during meals. This helps cefpodoxime to be absorbed into the body (see section 3).
Pregnancy, breast-feeding and fertility
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your doctor for advice before taking this medicine. 

Do not breast-feed if you are taking [product name] tablets. This is because small amounts of the medicine may pass into the mother’s milk.

Driving and using machines 
No studies on the effects on the ability to drive and use machines have been performed.

You may feel dizzy while you are taking this medicine. If this happens, do not drive or use any tools or machines.
[product name] film-coated tablet contains lactose monohydrate
If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor before taking this medicinal product.
[product name] film-coated tablet contains less than 1 mmol sodium (23 mg) per tablet, that is to say essentially ‘sodium-free’.
3.       How to take [product name]
Always take this medicine exactly as your doctor has told you. Check with your doctor or pharmacist if you are not sure. 

This medicinal product is available in two strengths: 100 mg and 200 mg.

Taking this medicine

· Take this medicine by mouth.

· Take this medicine with or straight after food.

· It is important that you take your medicine at the right times of day.

· If you feel the effect of the medicine is too weak or too strong, do not change the dose yourself, but ask your  doctor.

How much to take

The dose of [product name] film-coated tablet depends on your needs and the illness being treated. 

The usual dose is:

Adults 

Infections of the nose/throat: 100 mg twice daily. 
Infection of the sinuses: 200 mg twice daily. 
Infections of the chest and lungs: 100 mg to 200 mg twice daily. 

Infections of the lower urinary system e.g. cystitis: 100 mg twice daily, urethritis: 200 mg as a single dose. 

Infections of the upper urinary system e.g. kidney infections: 200 mg twice daily. 
Skin infections: 200 mg twice daily. 

People with kidney problems

Your doctor may need to give you a lower dose.

Blood tests

If you take this medicine for more than 10 days, the doctor or nurse may do a blood test. This is only routine check-up and there is nothing you should worry about.

Use in children 

For usage in children, you must consult your doctor. Other form(s) of this medicine may be more suitable for children; ask your doctor or pharmacist.
In children, the dosage should be calculated according to the weight in kilograms, which is 8 mg/kg/body weight/day, in two divided doses.
Only children above 25 kg may be administered tablets.

If you take more [product name] than you should: 
If you have taken too much of this medicine, talk to your doctor straight away. The following effects may happen: confusion, lack of emotion or interest in anything and agitation.
If you forget to take [product name]
If you forget to take a dose, take it as soon as you remember unless it is time for your next dose. 

Do not take a double dose to make up for a forgotten dose.

If you stop taking [product name]
Do not stop taking your medicine without talking to your doctor. Do not stop taking [product name] tablets just because you feel better, as the infection may return or worsen again.

If you have any further questions on the use of this medicine, ask your doctor or pharmacist.
4.       Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

The side effects of medicines are classified as follows:

Very common: may affect more than 1 in 10 people
Common: may affect up to 1 in 10 people
Uncommon: may affect up to 1 in 100 people
Rare: may affect up to 1 in 1,000 people
Very rare: may affect up to 1 in 10,000 people
Not known: frequency cannot be estimated from the available data
The following side effects are important and require immediate action if you experience them. If any of the following signs of illness occur, you should stop taking this medicine and see your doctor immediately:

Very rare side effects:

· swelling of the face, tongue and windpipe which can cause great difficulty in breathing;

· a sudden allergic reaction with shortness of breath, rash, wheezing and drop of blood 

pressure;

· severe, extensive, blistering skin rash.

Not known:

· watery and severe diarrhoea that may also be bloody.

The following side-effects have also been reported:

Common:

· nausea;

· vomiting;

· abdominal pain;

· diarrhoea.

Uncommon:

· skin rash, skin itch, hives;

· headaches;

· pins and needles;

· dizziness;

· ringing in the ears (tinnitus);

· a feeling of generally being unwell.

Rare:

· changes in blood tests that check how your liver is working;

· easy bruising or bleeding;

· anaemia causing breathlessness or a pallid appearance;

· increased susceptibility to infection.

Very rare:

· liver problems

· changes in blood tests that check how your kidney is working.

Not known: infection caused by bacteria or organisms that are resistant to cefpodoxime proxetil.

Reporting of side effects
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. You can also report side effects directly via the national reporting system listed in Appendix V.*. By reporting side effects you can help provide more information on the safety of this medicine.
5.        How to store [product name]
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the pack, after {abbreviation used for expiry date}. The expiry date refers to the last day of that month.

Store below 25°C in the original package in order to protect from light and moisture. 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw away medicines you no longer use. These measures will help protect the environment.

6.        Contents of the pack and other information
What [product name] contains
· The active substance is cefpodoxime.
 [product name] 100 mg: Each tablet contains 100 mg cefpodoxime as cefpodoxime proxetil.

 [product name] 200 mg: Each tablet contains 200 mg cefpodoxime as cefpodoxime proxetil.

· The other ingredients are: 
· Tablet core - Lactose monohydrate; Magnesium stearate; Carmellose calcium; Low substituted hydroxypropylcellulose 1.81 mPa·s; Sodium lauryl sulphate.
· Film coating – Opadry White contains: Hypromellose (E464) Titanium dioxide (E171) and Talc.

What [product name] looks like and contents of the pack
[product name] 100 mg film-coated tablets are white to off white, round, biconvex tablets with “100” debossed on one side and plain on the other side. The dimension of each tablet is 8.5 mm.
[product name] 200 mg film-coated tablets are white to off white, round, biconvex tablets with “200” debossed on one side and plain on the other side. The dimension of each tablet is 11.0 mm.
The tablets are immediate packed in oPA/Al/PVC-Al blister packs, containing 10 tablets in each blister. 

Pack size of 10 or 20 tablets. Not all pack sizes may be marketed.
Marketing Authorisation Holder and Manufacturer
Alkaloid – INT d.o.o.
Šlandrova ulica 4, 1231 Ljubljana - Črnuče
Slovenia
tel: +386 1 300 42 90

fax: +386 1 300 42 91

e-mail: info@alkaloid.si

This medicinal product is authorised in the Member States of the EEA under the following names:

<To be completed nationally.>
This leaflet was last revised in {MM/YYYY}.
